N

lllustrated Parts List

Models
HT2200 & HT2210

Date: 4/1/98 Part Number 845225



HT2200 & HT2210 GEARBOK & BLADE

Page 2




HT2200 & HT2210 GEARBOX & BLADE

Ref| Part
No.| No. |Description Q'ty[Notes
2 577127 [Spacer

3 580761 |Drum

4 591444 |Upper Case
5 897244 |Flange Nut
6

7

8

891941 |Hexegon U-Nut

991973 |Reinforcing Plate
991937 ([Nipple, Grease

g 580767 |Ball Bearing (#6001-2rs)
10 | 580768 [Ball Bearing

11 580769 |Gear (Small)

12 | 591443 |Crank Complete

13| 991971 ([Bolt (W/Sw) 6x15
14 991931 |Screw 5x20
15 997282 [Rod Assy

16 | 580777 {Snap Ring

17 | 580776 |Hex Head Bolt 6x18
18 | 991964 (Washer, Plain

18 | 577131 |Guide Plate-30

20 | 991916 [Upper Blade

21 991917 {Lower Blade

22| 991913 |Washer

23 | 991914 |Screw

24 i 991918 |[Screw For Fitting Blade

25| 991912 |Screw For Fitling Blade

26 | 991924 |[Screw 3x5
27 | 991919 (Plate Red Slide

28 | 997286 |Felt

29 | 580790 |Hex Head Bolt 5x20
30 | 580791 {Hex Head Bolt 5x16
3 997288 |Lower Case

32 } 591463 |Right Handle Assy Includes Grip

33 | 591449 [Label
34 | 591450 |Label
35 | 580782 |Blade Cover

—i—l-.-.I._L—lmr\_’u.l.—\'\)_h_ﬂ.w.h-l—\-LnA—A—\MMm—L..Lw—I._L_LmN_L._L_L

Page 3



HANDLE ASSEMBLIES

H12210




HT2200 & HT2210 HANDLE ASSEMBLIES

Ref| Part

No.| No. |Description Q'ty|Notes
1 626654 |Nut 1 [MBx4.5
2 626644 |Handle 1
3 626645 (Handle 1
4 626646 [Long Lever 1
5 626651 |Return Spring 1
3] 826647 |Stop Lever 1
7 626652 |Spring ]
a 626650 {Wire Complete t
9 626648 |Lock Bution 1

10 | 626657 |Screw,Tapping 1 |M4x18
EN 626655 |Screw 1 [M5x35
12 ] 626656 |Nut 1 [M5x3.2
13| 626649 |Handle Clip 1

14 | ©826653 |Screw 1 |M6x20
15 | 580808 ([Cord Band 1

16 | 270138 |Throttle Trigger Assy. 1

17 | 270137 |Left Handle 1

18 | 270136 |Left Handle Assy. 1 |Incl. 41-42
19 | 991954 [Screw 1 |M5x25
20 | 270088 |Switch Assy. 1

21| 577134 |(Grip 1

22 | 580796 |(Bolt 2 |M5x30
23 | 991938 |Nut 1 M5

24 | 577133 |Handle Filting 1

25| 591447 |Left Handle 1

26 | 580808 (CordBand 1

( 27 | 270027 |Washer 4 16x22x2.3
. 28 | 577136 |[Handle Bracket 1

29 | 991838 |Hex Nut 2 M5

30 [ 270028 |Collar 2

31 | 270031 [Bcht 2 |Mexz25
32 | 580812 [Tube 1

.

Page 5



HT2200 & HT2210 ENGINE/FUEL TANK

Page 6




-

St

HT2200 & HT2210 ENGINE/FUEL TANK

Ref| Part Ref, Part

No.| No. [Description Q'ty|Notes No.| No. |Description Q'tyNotes
2 624385 |Cylinder-Engine 1 54 | 573853 |Screw 1 [4x10
3 843580 |[Cylinder Gasket 1 55 | 573988 |Screw - 1 [4x14
4 071089 |Bolt 4 56 577154 Muffler i
5 944415  (Nut 4 57 | 573951 [Muffler Gasket 1
6 071692 |Spring Washer 4 58 | 944083 |Stud 2
7 | 578472 |Crankcase Comp 1 59 | 577353 [Nut 2
8 573908 |Pin ' 2 60 901552 |Plain Washer 2
9 944111  |Ball Bearing 2 61 | 597946 |(Fuel Tank-Complete 1 |lncludes 62
10 573958 Qil Seal 2 62 591586 |Collar 3
11| 071100 |Dowel Pin 2 63 | 624251 [Cap,Gas 1
12 | 243190 [Screw 4 64 ; 591580 |Breather 1
13 | 573973 |Screw 4 65 { 597947 |Fuel Filter 1
14 | 591524 {Crankshaft Assy 1 68 | 597948 [Clamp 2
15 { 591530 |Needle Bearing 1 67 | 597949 |Grommet 1
16 | 943127 [Shim AR |{1)0.1) 68 | 597951 |Tube 1
16 | 943128 iShim AR [(H0.2) 69 | 597950 |[Tube 1
16 | 943128 {Shim AR |(t)0.4) 70 | 591584 [Tube 1
16 | 843130 |Shim AR {1)0.6} 71 577149 |Tank Bracket 1
17 | 573955 |Piston 1 72 577150 iBolt 1
18 591523 |[Piston Pin 1 73 577168 (Washer 5]
19 | 591529 Snap Ring 2 74| 577169 {Damper 3]
20 | 911154 [Piston Pin Set 1 75 | 573307 |Bolt 1 |5x20
21 573984 |[Shroud 1 76 577167 |Bolt 2
22 | 577350 |Washer 2 77 591583 (Washer 3
23| 573988 iScrew 2

24 | 591531 {Washer 2

25| 573964 |Flywheel 1

26 | 911132  [Woodnuff Key

27 | 074180 |Washer

28| 901546 |Spring Washer

29 943173 [Nut

30 | 597941 (Ignition Coil

31| 943644 |Screw 2 |4x20

32| 624386 |Lead Wire

33 | 597942 |(Lead Wire

34 | 573966 (Grommet

35 | 591536 [Spark Plug

36 | 591532 |Spark Plug Cap

37 | 591533 |Terminal

38 | 597843 |Grommet

39 | 573957 |Grommet

40 | 577144 |Housing

411 573885 |Plate

42 { 943574 |[Screw 4

43| 624389 [Label 1

44| 597952 iClutch Assy 1 [Incl 45~49

45| 597953 |Clutch Shoe .2

46 | Ho7954  |Plate 1

47 | 572810 |Cluich Spring 1

48 | 620229 [Washer 2

49 | 584751 |Pin 2

50 | 577249 |[Clutch Wheel 1

51 | 944031 |Screw 1

52 1 573981 |Washer 1

531 577156 |Cover Assy 1

Page 7




CARBURETOR

HT2200

HT2210




HT2200

~ GARBURETOR

HT2210

Ref! Part Ref| Part
No No. |Description Q'ty|Notes No.; No. |Description Q'ty Notes

1 624256 |GCarburetor Assy 1 |lincl 2~39 1 626661 |Carburetor Ass'y, 1 |Inch 2-26
2 501552 [Throttle Stop Screw 1 2 577184 |Gasket 1
3 943192 [Spring 1 3 624525 |Bracket 1

4 624388 (Pilot Air Screw 1 4 588407 |Gasket 1

5 591568 [O-Ring 1 5 598414 |Body 1 |Incl 6~11
3] 594604 |Spring 1 [ 624429 ilever 1

7 584655 |[Throtile Valve 1 7 624430 |Filter 1

8 597374 |[Jet Needle 1 |#036 8 624431 |Float Valve 1
9 591566 !Snap Ring 1 ] 624432 |Screw 1

10 | 591547 |Valve Retainer 1 10 [ 624433 (Pin 1

11 591570 [Throttle Spring 1 11 624434 |Spring 1

12 | 591545 |Cap 1 12 | 588409 |Primer Pump Cover 1

13 | 591557 [Pipe 1 13 | 598413 |Body 1

14 | 591564 [Nut 1 14 | 598415 {Arm 1

15 | 591550 [Cable Adjuster 1 16 | 944219 |Diaphragm 1

16 | 591544 |Cap 1 16 | 577185 |[Diaphragm 1

17 i 597375 |Gasket 1 17 | 624528 |Gasket 1

1B | 597376 [Check Valve 1 18 | 577191 |Priming Pump 1

19 597377 |Plate 1 19 577179  |Screw 2

20 591560 |[Screw 2 20 | 598417 |Screw 4

21 591567 |[Pin ] 21| 598418 |Screw 1

22 | 591554 [Float Arm 1 22 | 624530 |Nut 1

23 | 594603 |FloatValve 1 23 | 577175 |SnapRing 1

24 | 591573 |Spring 1 24 | 577182 |[O-Ring 1

25 | 597378 |Diaphragm 1 25 [ 577183 |Main Jet 1 [#42

26 | 594602 |Cover 1 25 | 626818 [Main Jet 1

27 | 591562 |[Screw 4 26 | 624532 [Washer 1

28 | 572952 |Spring 2 27 | 591540 [Insulator Gasket 1

29 | 597379 [Gasket 1 28 | 577158 |Gasket 1

30 | 597380 ;Diaphragm 1 29 | 577157 |insulior 1

31 597381 [Plate 1 30 | 572012 {Screw 2 [Mb5x20

32 | 597382 |Gasket 1 31 | 626815 |Screw 2

33 | 597383 |Plate 1

34 | 597384 |Gasket 1

35 | 597385 |Cover 1

a8 587386 [Check Valve 1

37 | 597387 [Priming Pump 1

38 | 597388 |[Plate 1

39 597389 |Screw 4

40 | 943463 |[Screw 2

41 591543 [Cap 1

42 | 622920 [Throtile Cable 1

43 591540 [Insulator Gasket 1

44 | 591555 |insulator 1

45 | 624387 |Gasket 1

46 | 577361 |Screw 2 [M5x25

Page 9




STARTER ASSEMBLY AND AIR FILTER

Page 10




STARTER ASSEMBLY AND RIR FILTER |

Ref{ Part
No.| No. |Description ~ |Q'ty|Notes
1 591574 | Air Filter Ass'y. 1 ilncl. 48~50
2 591576 |Air Filter Cap 1
3 591577 |Air Filter Element 1
4 591575 |Air Filter Case 1
5 943464 Screw 2
6 624390 [Label 1
7 212250 |Joint Case 1
8 622921 |[Throttle Cable 1
9 577170 |Throttle Lever 1
10 | 577194 |Rewind Starter Ass'y 1 |Incl 11~21
11 574008 |Starter Case 1
12 591587 |Guide 1
13 591590 |Grip 1
14 591591 |[Reel 1
15 | 996196 |Rope 1 13.5x890
16 531589 |Retainer 1
17 | 944801 |Screw 1 [M5x12
18 591593 Spring 1
19 591588 |Pawl 1
20 | 591592 |Spring 1
21 574007 |Spring 1
22 944794 |Screw 4
23 | 624391 |Label 1

Page 11




ACCESSORIES

I

=
&
&

kg

|

Ref
No.

Part
No.

Description

Q'ty

Notes

215585

Tool Set

INCL 2~5

054753

Tool Bag

210418

Box Wrench/Driver

219431

Spanner

219432

Spanner

221762

Instruction Manual

=l | | & | N[ =

216007

Warranty Registration Card

Y Y Y RN Y Y

Page 12



